«amran as. FCC RF Test Report Report No. : FG480204R

N48(20M)_DFT-s- N48(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

[Specirum Araiyzer 1
[Swegt SA

KEYSIGHT it > g Ty Foer (RS
RT e oo 0

00/
Tii: Free Fun

e e et e

Start 30 MHz Video BV 3.0 MHZ* Video BW 3.0 MHZ' Stop 37.000 GHz]
#Res B 1.0 MHE ‘Sweep 20.3 ms (40001 ps)

Function

N48(20M)_DFT-s- N48(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left_Low CH

#en: 2068 iy Type: Pone (RS
MglHold 100100

g Type: Power (RMSH
Ao Hokt 100100
Tg: Free Run '

Video BW 3.0 MHZ*

Video BW 3.0 MHE' Stop 37.000 GHz|
‘Sweep 20.3 ms (40001 ps)

Funclion Function Widh Function Funclion Widh

Sporton International Inc. (ShenZhen) Page Number ¢ Al-31 of 53
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



«amran as. FCC RF Test Report Report No. : FG480204R

N48(20M)_DFT-s-

N48(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left Mid_CH
B

= Powe (RMS);
o

00/
Tii: Free Fun

Video BW 3.0 MHZ' Stop 37.000 GHz]
‘Sweep 20.3 ms (40001 ps)

Function

N48(20M)_DFT-s-

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

OFDM_QPSK_Edge 1RB_Left Mid_CH

#Alten 2 68 o Type: Poswer (RMS] 1 Aoy Typs: Power (RS
MuglHold: 100100 Ao Hokt 100100
" Tg: Free Run '
Ref Ly Offset 1567 dB Ref Lyl Offset 15
Ref L Ref Levs

Video BW 3.0 MHE' Stop 37.000 GHz|
‘Sweep 20.3 ms (40001 ps)

Funclion Function Widh

Function Funclion Widh

Sporton International Inc. (ShenZhen) Page Number : Al-32 of 53
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



«amran as. FCC RF Test Report Report No. : FG480204R

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT !'IWI‘ : C -an(lr*‘gl'
Cou '

RT - Tig: Free Fun "

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

Video BW 3.0 MHZ' Stop 37.000 GHz]
‘Sweep 20.3 ms (40001 ps)

Function

N48(20M)_DFT-s-

N48(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_High CH

OFDM_QPSK_Edge 1RB_Left High CH

#Alten 2 68 o Type: Poswer (RMS] 1 Aoy Typs: Power (RS
MuglHold: 100100 Ao Hokt 100100

" Tg: Free Run '
Ref Ly Offset 1567 dB Ref Lyl Offset 15
Ref L Ref Levs

Video BW 3.0 MHE' Stop 37.000 GHz|
‘Sweep 20.3 ms (40001 ps)

Funclion Function Widh

Function Funclion Widh

Sporton International Inc. (ShenZhen) Page Number : A1-33 of 53
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



«amran as. FCC RF Test Report Report No. : FG480204R

N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

[Specirum Araiyzer 1
[Swegt SA

KEYSIGHT it > g Ty Foer (RS
RT e oo 0

00/
Tii: Free Fun

Video BW 3.0 MHZ' Stop 37.000 GHz]
‘Sweep 20.3 ms (40001 ps)

N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_QPSK_Edge 1RB Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH
whiten: 2068 :::p; Power |ms'\|; - Ay Typs: Power msq_‘

00100 g Hokd 100100
Trg Free Run

Ref Lyl Offset 15.67 4B WK '] Ref Lyl Offset 15.
RefLs 3 Ref Levs

Video BW 3.0 MHE' Stop 37.000 GHz|
‘Sweep 20.3 ms (40001 ps)

Funclion Function Widh Function Y [ Function Funclion Widh

Sporton International Inc. (ShenZhen) Page Number : Al-34 of 53
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



«amran as. FCC RF Test Report Report No. : FG480204R

N48(40M)_DFT-s-

N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

OFDM_BPSK_Edge_1RB_Left_Mid_CH
mﬁm! Specinum.
KEYSIGHT lﬂﬂ::‘ 0 e Ty rr.w? m'f”‘"';

00/
Tii: Free Fun

Start 30 MHz Video BV 3.0 MHZ* Video BW 3.0 MHZ' Stop 37.000 GHz]
#Res B 1. ‘Sweep 20.3 ms (40001 ps)

N48(40M)_DFT-s-

N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

OFDM_QPSK_Edge 1RB_Left Mid_CH

#alten: 2068

o Type: Poswer (RMS] 1 Aoy Typs: Power (RS
MuglHold: 100100 Ao Hokt 100100
" Tg: Free Run '
Ref Ly Offset 15,65 dB Ref Lyl Offset 15,65 d8
Ref L Ref Levs =

Video BW 3.0 MHZ*

Video BW 3.0 MHE' Stop 37.000 GHz|
‘Sweep 20.3 ms (40001 ps)

Funclion Function Widh

Function Funclion Widh

Sporton International Inc. (ShenZhen) Page Number ¢ A1-35 of 53
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B




«amran as. FCC RF Test Report Report No. : FG480204R

N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT !'IWI‘ : C -an(lr*‘gl'
Cou '

RT - Tig: Free Fun "

N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

Video BW 3.0 MHZ' Stop 37.000 GHz]
‘Sweep 20.3 ms (40001 ps)

Function
AT dBm

N48(40M)_DFT-s-

N48(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_High CH

OFDM_QPSK_Edge 1RB_Left High CH

#Alten 2 68 o Type: Poswer (RMS] 1 Aoy Typs: Power (RS
MuglHold: 100100 Ao Hokt 100100

" Tg: Free Run '
Ref Ly Offset 1567 dB Ref Lyl Offset 15
Ref L Ref Levs

Video BW 3.0 MHE' Stop 37.000 GHz|
‘Sweep 20.3 ms (40001 ps)

Funclion Function Widh

Function Funclion Widh

Sporton International Inc. (ShenZhen) Page Number : Al1-36 of 53
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



«amran as. FCC RF Test Report Report No. : FG480204R

Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
48 30 10 637000 3555.0 DFT-s-OFDM BPSK 1@0 see graph PASS
48 30 10 637000 3555.0 DFT-s-OFDM QPSK 1@0 see graph PASS
48 30 10 637000 3555.0 DFT-s-OFDM BPSK 1@23 see graph PASS
48 30 10 637000 3555.0 DFT-s-OFDM QPSK 1@23 see graph PASS
48 30 10 637000 3555.0 DFT-s-OFDM BPSK 24@0 see graph PASS
48 30 10 637000 3555.0 DFT-s-OFDM QPSK 24@0 see graph PASS
48 30 10 641666 3624.99 DFT-s-OFDM BPSK 1@0 see graph PASS
48 30 10 641666 3624.99 DFT-s-OFDM QPSK 1@0 see graph PASS
48 30 10 641666 3624.99 DFT-s-OFDM BPSK 1@23 see graph PASS
48 30 10 641666 3624.99 DFT-s-OFDM QPSK 1@23 see graph PASS
48 30 10 641666 3624.99 DFT-s-OFDM BPSK 24@0 see graph PASS
48 30 10 641666 3624.99 DFT-s-OFDM QPSK 24@0 see graph PASS
48 30 10 646332 3694.98 DFT-s-OFDM BPSK 1@0 see graph PASS
48 30 10 646332 3694.98 DFT-s-OFDM QPSK 1@0 see graph PASS
48 30 10 646332 3694.98 DFT-s-OFDM BPSK 1@23 see graph PASS
48 30 10 646332 3694.98 DFT-s-OFDM QPSK 1@23 see graph PASS
48 30 10 646332 3694.98 DFT-s-OFDM BPSK 24@0 see graph PASS
48 30 10 646332 3694.98 DFT-s-OFDM QPSK 24@0 see graph PASS
48 30 20 637334 3560.01 DFT-s-OFDM BPSK 1@0 see graph PASS
48 30 20 637334 3560.01 DFT-s-OFDM QPSK 1@0 see graph PASS
48 30 20 637334 3560.01 DFT-s-OFDM BPSK 1@50 see graph PASS
48 30 20 637334 3560.01 DFT-s-OFDM QPSK 1@50 see graph PASS
48 30 20 637334 3560.01 DFT-s-OFDM BPSK 50@0 see graph PASS
48 30 20 637334 3560.01 DFT-s-OFDM QPSK 50@0 see graph PASS
48 30 20 641666 3624.99 DFT-s-OFDM BPSK 1@0 see graph PASS
48 30 20 641666 3624.99 DFT-s-OFDM QPSK 1@0 see graph PASS
48 30 20 641666 3624.99 DFT-s-OFDM BPSK 1@50 see graph PASS
48 30 20 641666 3624.99 DFT-s-OFDM QPSK 1@50 see graph PASS
48 30 20 641666 3624.99 DFT-s-OFDM BPSK 50@0 see graph PASS
48 30 20 641666 3624.99 DFT-s-OFDM QPSK 50@0 see graph PASS
48 30 20 646000 3690.0 DFT-s-OFDM BPSK 1@0 see graph PASS
48 30 20 646000 3690.0 DFT-s-OFDM QPSK 1@0 see graph PASS
48 30 20 646000 3690.0 DFT-s-OFDM BPSK 1@50 see graph PASS
48 30 20 646000 3690.0 DFT-s-OFDM QPSK 1@50 see graph PASS
48 30 20 646000 3690.0 DFT-s-OFDM BPSK 50@0 see graph PASS
48 30 20 646000 3690.0 DFT-s-OFDM QPSK 50@0 see graph PASS
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48 30 40 638000 3570.0 DFT-s-OFDM BPSK 1@0 see graph PASS
48 30 40 638000 3570.0 DFT-s-OFDM QPSK 1@0 see graph PASS
48 30 40 638000 3570.0 DFT-s-OFDM BPSK 1@105 see graph PASS
48 30 40 638000 3570.0 DFT-s-OFDM QPSK 1@105 see graph PASS
48 30 40 638000 3570.0 DFT-s-OFDM BPSK 100@0 see graph PASS
48 30 40 638000 3570.0 DFT-s-OFDM QPSK 100@0 see graph PASS
48 30 40 641666 3624.99 DFT-s-OFDM BPSK 1@0 see graph PASS
48 30 40 641666 3624.99 DFT-s-OFDM QPSK 1@0 see graph PASS
48 30 40 641666 3624.99 DFT-s-OFDM BPSK 1@105 see graph PASS
48 30 40 641666 3624.99 DFT-s-OFDM QPSK 1@105 see graph PASS
48 30 40 641666 3624.99 DFT-s-OFDM BPSK 100@0 see graph PASS
48 30 40 641666 3624.99 DFT-s-OFDM QPSK 100@0 see graph PASS
48 30 40 645332 3679.98 DFT-s-OFDM BPSK 1@0 see graph PASS
48 30 40 645332 3679.98 DFT-s-OFDM QPSK 1@0 see graph PASS
48 30 40 645332 3679.98 DFT-s-OFDM BPSK 1@105 see graph PASS
48 30 40 645332 3679.98 DFT-s-OFDM QPSK 1@105 see graph PASS
48 30 40 645332 3679.98 DFT-s-OFDM BPSK 100@0 see graph PASS
48 30 40 645332 3679.98 DFT-s-OFDM QPSK 100@0 see graph PASS
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N48(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH_cHpP_pAss

Ref Lyl Offset 15.05 dB
Ref Vi dBm

Video BW $1.000 kHz* Span 2 MHz
Swaep 280 ms (1001 pts)
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Appendix B. Test Results of Radiated Test
Radiated Spurious Emission
_ o Temperature : 22~25°C
Test Engineer : Zhaohui Liang - —
Relative Humidity : 48~52%

SA n48 / 40MHz / QPSK / ANT1

. Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7212.00 -51.09 -40 -11.09 -56.73 -54.39 8.30 11.60 H
10818.00 | -54.66 -40 -14.66 -67.32 -56.18 10.48 12.00 H
Middle 14424.00 | -49.21 -40 -9.21 -67.71 -50.91 11.80 13.50 H
7212.00 -52.34 -40 -12.34 -58.35 -55.64 8.30 11.60 Vv
10818.00 | -55.50 -40 -15.50 -67.78 -57.02 10.48 12.00 V
14424.00 | -49.27 -40 -9.27 -67.20 -50.97 11.80 13.50 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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